
RECOMMENDED ANTIMICROBIAL TREATMENT FOR COMMON ILLNESSES: CHILDREN

CHILDREN 1st Line 2nd Line
(Allergy/Resistance)

OTITIS MEDIA
TREAT <2y OR >2y IF SEVERE SX1

amoxicillin 90 mg/kg/d po ÷ q12h,
<2y: x10d. ≥2y: x 5-7d 1i

amox/clav ES susp 90mg/kg/d (amox comp) ÷ q12h1

OR cefdinir 7mg/kg po q12, <2y: x10d. ≥2y: x 5-7d1

SINUSITIS
98-99.5% VIRAL.2  

ONLY TREAT AFTER 10 DAYS1

amox/clav ES susp 90 mg/kg/d 
(amox comp) po ÷ q12h x10-14d1

levofloxacin >6mo &<50kg: 16 mg/kg/d ÷q12h,  
max of 250 mg/d. If >50 kg: 500 mg po q24h x 10-14d1

OR clindamycin 30-40 mg/kd/d ÷ q8h 

AND cefdinir 14 mg/kg/d po ÷ q12-24h x10-14d1

UTI nitrofurantoin 2 mg/kg po q24h x 3d1,6 TMP/SMX 8-12 mg/kg/d (TMP comp) ÷ q12x 3d1,6

URI*
R/O PNA & PERTUSSIS OTHERWISE 

ALMOST ALWAYS VIRAL2

ALMOST ALWAYS VIRAL1

Abx tx only indicated w: associated sinusitis or no improvement in one week.1 
CAP: amoxicillin 90 mg/kg/d ÷ q12h x 5d1

CELLULITIS
(I&D FOR SIMPLE SKIN ABCESS, 

ABX TX RARELY INDICATED3)

cephalexin 25-50 mg/kg/day  
PO divided q12h x 7-10d

Suspected MRSA: 
TMP/SMX DS 8-10 mg/kg/day  
(TMP comp) PO ÷ q12h x 7-10d  
AND cephalexin or an agent active against GAS 
(OR clindamycin 10-20 mg/kg/day in 3 divided doses/day3)

*	BRONCHITIS: Antibiotics are NOT recommended, regardless of the 
duration of cough (expect to last ~ two weeks). If cough > 2 weeks, 
rule out pertussis.

	 SINUSITIS:  True sinusitis in children < 9 yrs is RARE
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RECOMMENDED ANTIMICROBIAL TREATMENT FOR COMMON ILLNESS: ADULTS

ADULTS 1st Line 2nd Line
(Allergy/Resistance)

OTITIS MEDIA amoxicillin 1000 mg po tid x 10d1
amox/clav ER 2000/125 mg po bid x 10d1 
OR levofloxacin for PCN allergy

SINUSITIS
98-99.5% VIRAL.2  

ONLY TREAT AFTER 10 DAYS1

amox/clav ER 2000/125 mg po daily x 5-7d1
levofloxacin 750 mg po once daily x 5-7d1

OR doxycycline 100 mg/bid5

UTI
DON’T TREAT ASYMPTOMATIC 

COLONIZATION IN CERTAIN PTS

nitrofurantoin 100 mg po bid x 5d1,3 

OR cephalexin 500 mg qid x 5d *ME specific
TMP/SMX DS 1 tab bid x3d1

URI*
R/O PNA & PERTUSSIS OTHERWISE 

ALMOST ALWAYS VIRAL2

ALMOST ALWAYS VIRAL2

Can possibly treat acute exacerbation of COPD w: amoxicillin 500 mg po tid x 5-7d1 
OR doxycycline 100 mg pd bid x 5-7d1

CAP: azithromycin 500 mg po x 1, then 250 mg/d x 4d1, check local patterns of resistance

CELLULITIS
(I&D FOR SIMPLE SKIN ABCESS,  

ABX TX RARELY INDICATED3)

cephalexin 500 mg po q6h x 7-10d1,3 

Suspected MRSA:
doxycycline 100 mg po bid x 7-10d1,3 
OR TMP/SMX DS one tab po bid x 7-10d1,3 
AND cephalexin or an agent active against GAS 
(OR clindamycin 300-400 mg/kg tid3)

*BRONCHITIS: Antibiotics are NOT recommended, regardless of the duration of cough (expect to last ~ two weeks). If cough > 2weeks, rule out pertussis.
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